samranis. FCC RF Test Report Report No. : FG460505K

N26(15M)_CP- N26(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center B36.50 MHz ideo BW 470,00 kHz" Span 30 MHz, 0 SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N26(15M)_CP-OFDM_64 N26(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e e KEYSIGHT ot R Aen 408
O L - Ci

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Center B36.50 MHz ideo BW 470,00 kHz" Span 30 MHz, Cent 50 MH: SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) R 0 Sweep 167 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG460505K

N26(20M)_CP- N26(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Center B36.50 MHz ideo BW 620,00 kHz" Span 40 Mz,

Tideo BW 620.00 kHz' Span 40 MKz
ms (1001 pts)

Sweep 1.27 ms (1001 pis)
2 M

Oooupied Bandwidh

Total Paver

N26(20M)_CP-OFDM_64 N26(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e e KEYSIGHT ot R Aen 408 Free fn
O L - Ci

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Center B36.50 MHz ideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pts)

SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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samranis. FCC RF Test Report

Report No. :

FG460505K

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

26

15

165300

826.5

DFT-s-
OFDM 1@0
BPSK

see graph

26

15

165300

826.5

OFDM 1@0

see graph

PASS

26

15

165300

826.5

OFDM 1@0

see graph

26

15

165300

826.5

OFDM 1@0

see graph

PASS

26

15

167300

836.5

OFDM 1@0

see graph

26

15

167300

836.5

OFDM 1@0

see graph

PASS

26

15

167300

836.5

OFDM 1@0

see graph

26

15

167300

836.5

OFDM 1@0

see graph

PASS

26

15

169300

846.5

OFDM 1@0

see graph

26

15

169300

846.5

OFDM 1@0

see graph

PASS

26

15

169300

846.5

OFDM 1@0

see graph

26

15

169300

846.5

OFDM 1@0

see graph

PASS

26

15

10

165800

829.0

OFDM 1@0

see graph

26

15

10

165800

829.0

OFDM 1@0

see graph

PASS

26

15

10

165800

829.0

OFDM 1@0

see graph

26

15

10

165800

829.0

OFDM 1@0

see graph

PASS

26

15

10

167300

836.5

OFDM 1@0

see graph

26

15

10

167300

836.5

OFDM 1@0

see graph

PASS

26

15

10

167300

836.5

OFDM 1@0

see graph

26

15

10

167300

836.5

OFDM 1@0

see graph

PASS
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samranis. FCC RF Test Report

Report No. : FG460505K

26

15

10

168800

844.0

1@0

see graph

26

15

10

168800

844.0

1@0

see graph

PASS

26

15

10

168800

844.0

1@0

see graph

26

15

10

168800

844.0

1@0

see graph

PASS

26

15

20

166800

834.0

1@0

see graph

26

15

20

166800

834.0

1@0

see graph

PASS

26

15

20

166800

834.0

1@0

see graph

26

15

20

166800

834.0

1@0

see graph

PASS

26

15

20

167300

836.5

1@0

see graph

26

15

20

167300

836.5

1@0

see graph

PASS

26

15

20

167300

836.5

1@0

see graph

26

15

20

167300

836.5

1@0

see graph

PASS

26

15

20

167800

839.0

1@0

see graph

26

15

20

167800

839.0

1@0

see graph

PASS

26

15

20

167800

839.0

1@0

see graph

26

15

20

167800

839.0

1@0

see graph

PASS
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samranis. FCC RF Test Report Report No. : FG460505K

N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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Report No. : FG460505K

N26(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH
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samranis. FCC RF Test Report Report No. : FG460505K

N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH
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samranis. FCC RF Test Report Report No. : FG460505K

N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505K

N26(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH
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samranis. FCC RF Test Report Report No. : FG460505K

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

26 15 5 165300 826.5 OFDM 1@0 see graph PASS

26 15 5 165300 826.5 OFDM 1@0 see graph PASS

26 15 5 165300 826.5 OFDM 25@0 see graph PASS

26 15 5 165300 826.5 OFDM 25@0 see graph PASS

26 15 5 169300 846.5 OFDM 1@24 see graph PASS

26 15 5 169300 846.5 OFDM 1@24 see graph PASS

26 15 5 169300 846.5 OFDM 25@0 see graph PASS

26 15 5 169300 846.5 OFDM 25@0 see graph PASS

26 15 10 165800 829.0 OFDM 1@0 see graph PASS

26 15 10 165800 829.0 OFDM 1@0 see graph PASS

26 15 10 165800 829.0 OFDM 50@0 see graph PASS

26 15 10 165800 829.0 OFDM 50@0 see graph PASS

26 15 10 168800 844.0 OFDM 1@51 see graph PASS

26 15 10 168800 844.0 OFDM 1@51 see graph PASS

26 15 10 168800 844.0 OFDM 50@0 see graph PASS

26 15 10 168800 844.0 OFDM 50@0 see graph PASS

26 15 20 166800 834.0 OFDM 1@0 see graph PASS

26 15 20 166800 834.0 OFDM 1@0 see graph PASS

26 15 20 166800 834.0 OFDM 100@0 see graph PASS

26 15 20 166800 834.0 OFDM 100@0 see graph PASS
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amranas. FCC RF Test Report Report No. : FG460505K

DFT-s-

26 15 20 167800 839.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

26 15 20 167800 839.0 OFDM 1@105 see graph PASS
QPSK
DFT-s-

26 15 20 167800 839.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

26 15 20 167800 839.0 OFDM 100@0 see graph PASS
QPSK
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samranis. FCC RF Test Report Report No. : FG460505K

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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samranis. FCC RF Test Report

Report No. : FG460505K

N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH
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samranis. FCC RF Test Report

Report No. : FG460505K

N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH
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N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH
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samranis. FCC RF Test Report Report No. : FG460505K

Software Version: 23.06.1602

FR1 N66(Main PA)

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0047 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0047 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0035 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0068 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0036 PASS 20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0024 PASS -10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0029 PASS 0C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0063 PASS 10C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0047 PASS 20C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0027 PASS 30C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0049 PASS 40C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 0.0044 PASS 50°C
QPSK

Sporton International Inc. (Kunshan) Page Number 1 AB-1 of 25
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samranis. FCC RF Test Report Report No. : FG460505K
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

66 15 20 349000 1745.0 OFDM PI/2 100@0 4.0 13 PASS
BPSK
DFT-s-

66 15 20 349000 1745.0 OFDM 100@0 5.78 13 PASS
QPSK
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B2_N66(20M)_DFT-s-OFDM_PI_2- B2_N66(20M)_DFT-s-
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samranis. FCC RF Test Report Report No. : FG460505K

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 CF(’?‘SS?M 25@0 4.4752 4.932
66 15 5 349000 1745.0 Cfé%';?ﬂ“" 25@0 4.4759 4.949
66 15 5 349000 1745.0 C&%’Z?WM 25@0 4.4658 4.839
66 15 5 349000 1745.0 %Eéogml" 25@0 4.477 4.862
66 15 10 349000 1745.0 CF(SS;?M 52@0 9.2768 9.866
66 15 10 349000 1745.0 Cfé%';?ﬂ"" 52@0 9.275 9.834
66 15 10 349000 1745.0 C&%’ZRAM 52@0 9.2725 9.749
66 15 10 349000 1745.0 %Eéogm" 52@0 9.2808 9.798
66 15 15 349000 1745.0 CF(SS;?M 79@0 14.103 14.82
66 15 15 349000 1745.0 Cfé%';?ﬂ"" 79@0 14.101 14.78
66 15 15 349000 1745.0 C&%’ZRAM 79@0 14.117 14.74
66 15 15 349000 1745.0 %Eéogm" 79@0 14.001 14.81
66 15 20 349000 1745.0 CF(ESEEM 106@0 18.935 19.68
66 15 20 349000 1745.0 Cfé%i?ﬂ"" 106@0 18.944 19.73
66 15 20 349000 1745.0 C&%’m"' 106@0 18.957 19.75
66 15 20 349000 1745.0 %Eéogfl\“ﬂ" 106@0 18.964 19.79
66 15 30 349000 1745.0 CF(ESEEM 160@0 28.593 29.67
66 15 30 349000 1745.0 Cfé%i?ﬂ"" 160@0 28.626 29.62
66 15 30 349000 1745.0 C&%’Z’?\AM 160@0 28.545 20.58
66 15 30 349000 1745.0 %Eéogfl\“ﬂ" 160@0 28.523 20.61
66 15 40 349000 1745.0 CFSSEEM 216@0 38.614 39.85
66 15 40 349000 1745.0 Cfé%':A?AM 216@0 38.663 39.93
Sporton International Inc. (Kunshan) Page Number 1 AB-4 of 25

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



somoncas. FCC RF Test Report Report No. : FG460505K

CP-OFDM
66 15 40 349000 1745.0 64 QAM 216@0 38.622 40.02
CP-OFDM
66 15 40 349000 1745.0 256 QAM 216@0 38.58 39.83
Sporton International Inc. (Kunshan) Page Number 1 AB-5 of 25

TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



samranis. FCC RF Test Report

Report No. : FG460505K

B2_N66(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 1.745000 GHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

B2_N66(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

B2_N66(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

B2_N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

Scale/Div 10.0 B

(Center 1.745000 GHz SVideo B 150,00 kHz' Span 10 MKz|
#Res BWW 51,000 kHz Sweep 4.80 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number 1 AB-6 of 25



samranis. FCC RF Test Report Report No. : FG460505K

B2_N66(10M)_CP- B2_N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

SVideo B 300.00 kHz" Span 20 MKz|

Center 174500 Gz Video BW 300,00 kHz" Span 20 M,
Sweep 253 ms (1001 pis)

Sweep 2.53 ms (1001 pts)

Total Paver

B2_N66(10M)_CP-OFDM_64 B2_N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408
O 00/100 - Ci

Scale/Div 10.0 B

Bideo BW 300,00 kHz* Span 20 Mz, SVideo B 300.00 kHz" Span 20 MKz|

Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 AB-7 of 25
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



samranis. FCC RF Test Report

Report No. : FG460505K

B2_N66(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 1.74500 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

B2_N66(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

[Center 1.74500 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

B2_N66(15M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

B2_N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Aiten. 4068

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B2_N66(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 1.74500 GHz Video B 62000 kHz' Span 40 Mz
ms (1001 pts)

Total Power

B2_N66(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

[Center 1.74500 GHz Video B 62000 kHz' Span 40 Mz
Sweep 1.27 ms (1001 pts)

B2_N66(20M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 620,00 kHz'

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

B2_N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Aiten. 4068

Freg Run

SVideo B 620,00 kHz'

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report Report No. : FG460505K

B2_N66(30M)_CP- B2_N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

(Center 174500 GHz Bideo BW 10,00 kHz* Span 60 Mz,

Tuideo BW 910.00 kHz' Span B0 MKz
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

B2_N66(30M)_CP-OFDM_64 B2_N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
O 00/100 - Ci

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver

Sporton International Inc. (Kunshan) Page Number : AB-10 of 25
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



samranis. FCC RF Test Report

Report No.

: FG460505K

B2_N66(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Tig: Fres Run
Gale. OF

#F Gai Low

#Video BW 13000 MHz" Span 80 Mz,

Sweep 1.00 ms (1001 pts)
'

Oooupied Bandwidh

B2_N66(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1.3000 MHz' Span 81 Mz
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

Conducted Spurious Emissions

Scale/Div 10.0 B

B2_N66(40M)_CP-OFDM_16

QAM_Outer_Full_Mid_CH

#Video BW 1.3000 MHz"

Span B0 MHz|
Sweep 1,00 ms (1001 pis)

B2_N66(40M)_CP-OFDM_256

QAM_Outer_Full_Mid_CH

#Video BW 1.3000 MHz"

Span B0 MHz|
Sweep 1,00 ms (1001 pis)

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

66 15 5 342500 17125 OFDM 1@0 see graph
BPSK
DFT-s-

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

66 15 5 342500 1712.5 OFDM 1@0 see graph
QPSK

Sporton International Inc. (Kunshan) Page Number 1 AB-11 of 25
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samranis. FCC RF Test Report

Report No. :

FG460505K

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

20

354000

1770.0

OFDM 1@0

see graph

66

15

20

354000

1770.0

OFDM 1@0

see graph

PASS

66

15

20

354000

1770.0

OFDM 1@0

see graph

66

15

20

354000

1770.0

OFDM 1@0

see graph

PASS

66

15

40

346000

1730.0

OFDM 1@0

see graph

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505K

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RT - oD O 0 0

Stop 17.600 GH|
p3 0001 pts)

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

Gl

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100

Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Stop 17.800 GHz|
{40001 ps)|

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number 1 A6-14 of 25



samranis. FCC RF Test Report

Report No. : FG460505K

B2_N66(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RT - oD O 0 0

Ref Ly 80008
Ref Level 30,00 dBm

start 30 MHz

B2_N66(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput g Tyoe: o (RM
C 00100

RT o o o A

Video BW 3.0 MHz"

Function Function Width Function Vaiue

dBm
Gl

B2_N66(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH

Scale/Div 10 dB

100100

Haten 403 g Type: Powe (RS
o .
Run o

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz)
Swesp 32.0 ms (40001 ps)]

Function

B2_N66(20M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1

Swept SA

KEYSIGHT lnout RF

= Power (WS
o -

Tg: Free Run

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|
P {40001 ps)|

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Video BW 3.0 MHz"

Function Width Function Vaiue

B2_N66(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

Video BW 3.0 MHz" Stop 17.800 GHz|

‘Sweep 32.0 ms (40001 pts||

Function Function Width Function Vaiue

B2_N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Hokd 1001
Trg Free Run

#en 408 0 g Type: Power (MSI
W

Video BW 3.0 MHZ'

Functian Width

B2_N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Video BW 3.0 MHZ'

Stop 17.800 GHz
32.0 ms (4001

weep 32 01 pie))

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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SPORTON LAB.

FCC RF Test Report

Report No. : FG460505K

B2_N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RT - oD O 0 0

Stop 17.600 GH|
p3 0001 pts)

B2_N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

Gl

B2_N66(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100

Rin

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

B2_N66(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

500 d8
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Stop 17.800 GHz|
{40001 ps)|

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report Report No. : FG460505K
B2_N66(40M)_DFT-s- B2_N66(40M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

U+

= Power (RMS)| InpulZ 500 Aten 40 B oy Typs: Power (RS
T

oy 100100

Video BW 3.0 MHz" E Video BW 3.0 MHZ'

Function Width Function Vaiue 2 Sc cto Functian Width Function Vaue
231 dBm

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 25@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 100@0 see graph PASS

66 15 20 344000 1720.0 100@0 see graph PASS
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samranis. FCC RF Test Report

Report No. :

FG460505K

QPSK

66

15

20

354000

1770.0

DFT-s-
OFDM 1@105
BPSK

see graph

PASS

66

15

20

354000

1770.0

DFT-s-
OFDM 1@105
QPSK

see graph

PASS

66

15

20

354000

1770.0

DFT-s-
OFDM 100@0
BPSK

see graph

PASS

66

15

20

354000

1770.0

DFT-s-
OFDM 100@0
QPSK

see graph

PASS

66

15

40

346000

1730.0

DFT-s-
OFDM 1@0
BPSK

see graph

PASS

66

15

40

346000

1730.0

DFT-s-
OFDM 1@0
QPSK

see graph

PASS

66

15

40

346000

1730.0

DFT-s-
OFDM 216@0
BPSK

see graph

PASS

66

15

40

346000

1730.0

DFT-s-
OFDM 216@0
QPSK

see graph

PASS

66

15

40

352000

1760.0

DFT-s-
OFDM 1@215
BPSK

see graph

PASS

66

15

40

352000

1760.0

DFT-s-
OFDM 1@215
QPSK

see graph

PASS

66

15

40

352000

1760.0

DFT-s-
OFDM 216@0
BPSK

see graph

PASS

66

15

40

352000

1760.0

DFT-s-
OFDM 216@0
QPSK

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : UZ7TEM45A2
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samranis. FCC RF Test Report

Report No. : FG460505K

B2_N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Adten: 40 68 Frea Run
Gale: Of

Scale/Div 10.0 48

Stop 1.720 GHz

B2_N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aifen: 4068

L Ref Lvi Ofset &
ScaisiDiv 100 08 Ref Value 3

B2_N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
Specinum
Spurious

Aiten. 4068

ScaleiOv 10.0 B

Stop 1.720 GHz

Tra

Amplitug

B2_N66(5M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 4068

Stop 1.720 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2
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